FCC CFR47 PART 15 SUBPART C
C2PC CERTIFICATION TEST REPORT
FOR
CDMA/LTE PHONE + BLUETOOTH, & 2.4GHz DTS b/g/n
MODEL NUMBER: LG-VW820, VW820, LGVW820
FCC ID: ZNFVYW820
REPORT NUMBER: 15120187-E4
ISSUE DATE: MARCH 18, 2015
Prepared for
LG ELECTRONICS MOBILECOMM U.S.A., INC
1000 SYLVAN AVENUE
ENGLEWOOD CLIFFS,
NEW JERSEY 07632, U.S.A
Prepared by
UL VERIFICATION SERVICES INC.
47173 BENICIA STREET
FREMONT, CA 94538, U.S.A.

TEL: (510) 771-1000
FAX: (510) 661-0888



REPORT NO: 15120187-E4 DATE: MARCH 18, 2015
MODEL NUMBER: LG-VW820, VW820, LGVW820 FCC ID: ZNFVW820

Revision History

Issue
Rev. Date Revisions Revised By
- 03/18/15 Initial Issue D. Coronia
Page 2 of 56
UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701lI
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888

This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 15120187-E4 DATE: MARCH 18, 2015

MODEL NUMBER: LG-VYW820, VW820, LGVW820 FCC ID: ZNFVYW820
TABLE OF CONTENTS

1. ATTESTATION OF TEST RESULTS .ooiiitiiii ittt ettt e st e et et s e e aanen 4
2. TEST METHODOLOGY ittt ettt e e et s e s e et sttt et et st s s ss st s e s ereenserees 5
3. FACILITIES AND ACCREDITATION oottt e e et a e e s eeeaeeaaeaneen 5
4, CALIBRATION AND UNCER T AINTY ittt ettt ettt st s e e eas s aaesenenns 5
4.1. MEASURING INSTRUMENT CALIBRATION ..ottt ettt e ee e ea e 5
4.2, SAMPLE CALCULATION Lttt ettt et et et s e ea s e ea s e saeeseaenns 5
4.3. MEASUREMENT UNCER T AINTY ettt ettt e et eee e et st s s e st s ensenaeaenns 6
5. EQUIPMENT UNDER TEST .. ittt ettt e e et e e e et e e et e et e e et e e aa e e eean 7
5.1, DESCRIPTION OF EUT ittt ettt ettt ettt et ettt et st e e e e enrens 7
51. MAXIMUM OQUTPUT POWER. ... ottt e e e ens 7
5.2. DESCRIPTION OF AVAILABLE ANTENNAS ... 7
5.3.  WORST-CASE CONFIGURATION AND MODKE ..ottt 7
5.4, DESCRIPTION OF TEST SETUP ...ttt et r e e e e 8
6. TEST AND MEASUREMENT EQUIPMENT ..ot e e e e 10
7. MEASUREMENT METHODS ..ottt e e e e e et e e e e e e aaen 11
8. SUMMARY T AB LE oo e et ettt et e e e e et e et e e e ene e anes 12
0. RADIATED TEST RESUL TS e ittt ettt ettt e et e e et et r e e reenen 13
9.1. LIMITS AND PROCEDURE ... e e e e e 13
9.2. TRANSMITTER ABOVE 1 GHazZ ...cuioiiiiii ettt ettt e e e e ananeen 14
9.2.1. TX ABOVE 1 GHz 802.11b MODE IN THE 2.4 GHZ BAND ......vviiiiiiiiieeeeeiaai 14
9.2.2. TX ABOVE 1 GHz 802.11g MODE IN THE 2.4 GHZ BAND ......ccccoviiiiiiieiieeee 27
9.2.3. TX ABOVE 1 GHz 802.11n HT20 MODE IN THE 2.4 GHz BAND......c.cevvvviiiinnns 40

9.3. TRANSMITTER BELOW 1 GHazZ...cuiiiiiiiiiei ettt ettt et et e e e e e aneneen 53
10. S IO L = [ 2 1 1 T 55

Page 3 of 56

UL VERIFICATION SERVICES INC. FORM NO: CCSUP47011
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888

This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 15120187-E4 DATE: MARCH 18, 2015
MODEL NUMBER: LG-VW820, VW820, LGVW820 FCC ID: ZNFVW820

1. ATTESTATION OF TEST RESULTS

COMPANY NAME: LG ELECTRONICS MOBILECOMM U.S.A., INC
EUT DESCRIPTION: CDMA/LTE PHONE + BLUETOOTH, & 2.4GHz DTS b/g/n
MODEL: LG-VW820, VW820, LGVW820
SERIAL NUMBER: 2064709 (Radiated) 2064704 (Conducted)
DATE TESTED: March 4 & 10, 2015
APPLICABLE STANDARDS
STANDARD TEST RESULTS
CFR 47 Part 15 Subpart C Pass

UL Verification Services Inc. tested the above equipment in accordance with the requirements set forth
in the above standards. All indications of Pass/Fail in this report are opinions expressed by UL
Verification Services Inc. based on interpretations and/or observations of test results. Measurement
Uncertainties were not taken into account and are published for informational purposes only. The test
results show that the equipment tested is capable of demonstrating compliance with the requirements
as documented in this report.

Note: The results documented in this report apply only to the tested sample, under the conditions and
modes of operation as described herein. This document may not be altered or revised in any way unless
done so by UL Verification Services Inc. and all revisions are duly noted in the revisions section. Any
alteration of this document not carried out by UL Verification Services Inc. will constitute fraud and shall
nullify the document. This report must not be used by the client to claim product certification, approval,
or endorsement by NVLAP, NIST, any agency of the Federal Government, or any agency of any
government.

Approved & Released For Tested By:

UL Verification Services Inc. By:

- -~ -.HHL
thﬂﬂgu_ﬁ

DAN CORONIA OREN STOELTING

CONSUMER TECHNOLOGY DIVISION CONSUMER TECHNOLOGY DIVISION
WISE PROJECT LEAD WiSE LABORATORY TECHNICIAN
UL VERIFICATION SERVICES INC UL VERIFICATION SERVICES INC
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REPORT NO: 15120187-E4 DATE: MARCH 18, 2015
MODEL NUMBER: LG-VW820, VW820, LGVW820 FCC ID: ZNFVW820

2. TEST METHODOLOGY

The tests documented in this report were performed in accordance with ANSI C63.4-2009, FCC CFR 47
Part 2, and FCC CFR 47 Part 15C.

3. FACILITIES AND ACCREDITATION

The test sites and measurement facilities used to collect data are located at 47173 and 47266 Benicia
Street, Fremont, California, USA. Line conducted emissions are measured only at the 47173 address.
The following table identifies which facilities were utilized for radiated emission measurements
documented in this report. Specific facilities are also identified in the test results sections.

47173 Benicia Street 47266 Benicia Street
[X] Chamber A(IC: 2324B-1) [ ] Chamber D(IC: 2324B-4)
[ ] Chamber B(IC: 2324B-2) [ ] chamber E(IC: 2324B-5)
[ ] Chamber C(IC: 2324B-3) [ ] chamber F(IC: 2324B-6)
X] Chamber G(IC: 2324B-7)
[ ] chamber H(IC: 2324B-8)

UL Verification Services Inc. is accredited by NVLAP, Laboratory Code 200065-0. The full scope of
accreditation can be viewed at http://ts.nist.gov/standards/scopes/2000650.htm.

4. CALIBRATION AND UNCERTAINTY
4.1. MEASURING INSTRUMENT CALIBRATION

The measuring equipment utilized to perform the tests documented in this report has been calibrated in
accordance with the manufacturer's recommendations, and is traceable to recognized national
standards.

4.2. SAMPLE CALCULATION

Where relevant, the following sample calculation is provided:
Field Strength (dBuV/m) = Measured Voltage (dBuV) + Antenna Factor (dB/m) + Cable
Loss (dB) — Preamp Gain (dB)
36.5 dBuV + 18.7 dB/m + 0.6 dB — 26.9 dB = 28.9 dBuV/m
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REPORT NO: 15120187-E4 DATE: MARCH 18, 2015
MODEL NUMBER: LG-VW820, VW820, LGVW820 FCC ID: ZNFVW820

4.3. MEASUREMENT UNCERTAINTY

Where relevant, the following measurement uncertainty levels have been estimated for tests performed
on the apparatus:

PARAMETER UNCERTAINTY
Conducted Disturbance, 0.15 to 30 MHz 3.52dB
Radiated Disturbance, 30 to 18000 MHz 4,94 dB

Uncertainty figures are valid to a confidence level of 95%.
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REPORT NO: 15120187-E4 DATE: MARCH 18, 2015
MODEL NUMBER: LG-VW820, VW820, LGVW820 FCC ID: ZNFVW820

5. EQUIPMENT UNDER TEST
5.1. DESCRIPTION OF EUT

The EUT is a COMA/LTE PHONE + BLUETOOTH, & 2.4GHz DTS b/g/n.
5.1. MAXIMUM OUTPUT POWER

The transmitter has a maximum peak conducted output power as follows:
See original report for details.

5.2. DESCRIPTION OF AVAILABLE ANTENNAS

The radio utilizes an FPCB antenna, with a maximum gain of -2.14dBi.

5.3. WORST-CASE CONFIGURATION AND MODE

Radiated emission and power line conducted emission were performed with the EUT set to transmit at
the channel with highest output power as worst-case scenario.

The fundamental of the EUT was investigated in three orthogonal orientations X, Y, Z, it was determined
that X orientation was worst-case orientation; therefore, all final radiated testing was performed with
the EUT in X orientation.

Based on the baseline scan, the worst-case data rates were:

802.11b mode: 1 Mbps

802.11g mode: 6 Mbps
802.11n HT20mode: MCSO
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REPORT NO: 15120187-E4 DATE: MARCH 18, 2015
MODEL NUMBER: LG-VW820, VW820, LGVW820 FCC ID: ZNFVW820

5.4. DESCRIPTION OF TEST SETUP

SUPPORT EQUIPMENT

AC Adapter LG MCS-02WR RA4Y1031433 N/A
Earphone LG N/A N/A N/A
I/O CABLES

1 DC Power|1 Mini-USB Shielded 1.2m N/A
2 Audio 1 Mini-Jack Unshielded |1m N/A
TEST SETUP

The EUT is a stand-alone unit during the tests. Test software exercised the radio card.
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REPORT NO: 15120187-E4 DATE: MARCH 18, 2015
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SETUP DIAGRAM FOR TESTS

HEADSET

AC ADAPTER

MAIN POWER SOURCE
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REPORT NO: 15120187-E4

MODEL NUMBER: LG-VW820, VW820, LGVW820

DATE: MARCH 18, 2015

FCC ID: ZNFVW820

6. TEST AND MEASUREMENT EQUIPMENT

The following test and measurement equipment was utilized for the tests documented in this report:

Test Equipment List
Description Manufacturer |(Model Asset Cal Due
Spectrum Analyzer, 44 GHz Agilent / HP E4446A C01069 ([12/20/15
Spectrum Analyzer,9KHz-40GHz HP 8564E C00986 [04/01/15
EMI Test Receiver, 9 kHz-7 GHz R&S ESCI 7 1000741 |08/13/15
EMI Test Receiver, 30 MHz R&S ESHS 20 N02396 |08/18/15
Peak Power Meter Agilent / HP E4416A C00963 [12/13/15
Peak / Average Power Sensor Agilent / HP E9327A C00964 [12/13/15
Antenna, Horn, 1-18 GHz ETS 3117 C01022 [01/15/16
Antenna, Horn,18- 26 GHz ARA MWH-1826/B [C00946 ([11/12/15
Antenna, Horn, 26-40 GHz ARA MWH-2640 C00891 [06/28/15
Antenna, Bilog, 30MHz-1 GHz Sunol Sciences [JB1 T243 03/06/15
RF Preamplifier, 100KHz -> 1300MHz |HP TBD C00825 [06/01/15
RF Preamplifier, 1GHz - 18GHz Miteq NSP4000-SP2 (924343 [03/23/15
RF Preamplifier, 1GHz - 26.5GHz HP 8449B FO00351 [06/27/15
AC Power Supply, 2,500VA 45-500Hz |Elgar-Ametek CW?2501M FO00013 |[CNR
RF Preamplifier, 1GHz - 40GHz Miteq NSP4000-SP2 [C00990 ([08/20/15
Attenuator / Switch driver HP 11713A F00204 |CNR
Low Pass Filter 3GHz Micro-Tronics LPS17541 F00219 [05/23/15
High Pass Filter 5GHz Micro-Tronics HPS17542 F00222 |05/22/15
High Pass Filter 6GHz Micro-Tronics HPM17543 F00224 |05/22/15

Test Software List

Description Manufacturer Model Version
Radiated Software UL UL EMC Version 9.5, 07/22/14
Conducted Software UL UL EMC Version 9.5, 05/17/14
CLT Software UL UL RF Version 1.0, 02/02/15
Antenna Port Software UL UL RF Version 2.1.1.1, 1/20/15
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7. MEASUREMENT METHODS

KDB 558074 D01 DTS Meas Guidance v03r02: Measurement Procedure AVGPM-G is used for power and
AVGPSD-3 is used for power spectral density.

Unwanted emissions within Restricted Bands are measured using traditional radiated procedures.

Band edge emissions within Restricted Bands are measured using RMS with duty cycle factor offset
method.
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MODEL NUMBER: LG-VW820, VW820, LGVW820 FCC ID: ZNFVW820

8. SUMMARY TABLE

C2PC reason: Please see LG FCC Class Il cover letter for details.

FCC Part RSS Test Description Test Limit Test Test Worst Case
Section Section(s) Condition Result
15.247 RSS-210 . . .
@@ A8.2(2) Occupied Band width (6dB) >500KHz Pass See original
2.1051, 355210 ag.5|BaNd Edge / Conducted -20dBc Pass See original
15.247 (d) Spurious Emission
Conducted
15.247 RSS-210 A8.4|TX conducted output power <30dBm Pass See original
15.247 RSS-210 A8.2|PSD <8dBm Pass See original
15.207 (a) RSS-GEN AC_Po_wer Line conducted Section 10 Pass See original
7.2.2 emissions
RSS-210 "
Radiated
15.205, Clause 2.6, . . .
15.209 RSS-210 Radiated Spurious Emission < 54dBuV/m Pass 39.78 dBuVv/m
Clause 6
Page 12 of 56
UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701I
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888

This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.



REPORT NO: 15120187-E4 DATE: MARCH 18, 2015
MODEL NUMBER: LG-VW820, VW820, LGVW820 FCC ID: ZNFVW820

9. RADIATED TEST RESULTS

9.1. LIMITS AND PROCEDURE
LIMITS

FCC §15.205 and §15.209

Frequency Range Field Strength Limit Field Strength Limit
(MHz) (uV/m)at3 m (dBuV/m) at 3 m
30-88 100 40

88 -216 150 435
216 - 960 200 46
Above 960 500 54

TEST PROCEDURE

The EUT is placed on a non-conducting table 80 cm above the ground plane. The antenna to EUT
distance is 3 meters.

For measurements below 1 GHz the resolution bandwidth is set to 100 kHz for peak detection
measurements or 120 kHz for quasi-peak detection measurements. Peak detection is used unless
otherwise noted as quasi-peak.

For measurements above 1 GHz the resolution bandwidth is set to 1 MHz; the video bandwidth is set to
3 MHz for peak measurements and add duty cycle factor for average measurements. Duty cycle factor=
10log (1/x) For this sample B mode = 0dB (duty cycle >98%); G mode = 0.3dB; N mode = 0.32dB.

The spectrum from 30 MHz to 40 GHz is investigated with the transmitter set to the lowest, middle, and
highest channels in each applicable band.

The frequency range of interest is monitored at a fixed antenna height and EUT azimuth. The EUT is
rotated through 360 degrees to maximize emissions received. The antenna is scanned from 1 to 4 meters
above the ground plane to further maximize the emission. Measurements are made with the antenna
polarized in both the vertical and the horizontal positions.
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9.2. TRANSMITTER ABOVE 1 GHz
9.2.1. TX ABOVE 1 GHz 802.11b MODE IN THE 2.4 GHz BAND

RESTRICTED BANDEDGE (LOW CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

| EEUL Fremont - Chamber G 5 Mar 2815 B9:19:64
Restricted Bondedge
- Project Number 151128187
I Client:LG Electronics
Config EUT + Charger + Hsadest
Mode:DTS 2.4 BE 11k HTZ28 2412 Horz
185 Tested by:Jude Semoma
=
3 // \f
55
£ Pecks Limit (dBull/m)
> 7!:
5
@
&
65
55 Averoge Limit (dBulsm) /
z W
RN T e EPTII AT TP FVRTTTROTTNTPRO WO TORR T BT A
4 3
35
2. 31 18. 5MHz/ 2.415
Frequency (GHz)
Fange (6Hz) Det  FEU VB g Typ Swezp Pts  ¥hae/fede  Position Range (i) Dt faW W v T Seeep  Fls  Fwps/fde  Fesitian
1:2.31°2.415 PERK IMCEB) M Pur Fug(RHS)  Alto/Cpled EBB1  Inf/HAXH 254 degs 145 cnH| 2:2.91°2.415 AER IHBIB I Par AvgCRMS)  futolCpled BBI  1BBTAUS 254 dega 15 cn H
DTS 2.4 BE 11b HT28 H 2412 dat 38915 27 Mar Z2E14 Rev 9.5 @9 May 2814
Marker Frequency Meter Det AFT862 Amp/CbI/Fit DC Corr (dB) Corrected Average Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) r/Pad (dB) Reading Limit (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dBuV/m) (dBuV/m)
1 *2.39 40.25 PK 31.8 -24.9 0 47.15 - - 74 -26.85 254 145 H
2 *2.359 43.74 PK 317 -25 0 50.44 - - 74 -23.56 254 145 H
3 *2.39 31.59 RMS 31.8 -24.9 0 38.49 54 -15.51 - - 254 145 H
4 *2.386 31.63 RMS 31.8 -24.9 0 38.53 54 -15.47 - - 254 145 H
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REPORT NO: 15120187-E4 DATE: MARCH 18, 2015

MODEL NUMBER: LG-VW820, VW820, LGVW820 FCC ID: ZNFVYW820
VERTICAL PEAK AND AVERAGE PLOT
‘EEUL Fremont - Chamber G 5 Mar 2815 7B9:28:04
Restricted Bandedge
= Project Numker; 151128187
I ClisntilG Electronics
Config EUT + Charger + Hsadsst
Mode:DTS 2.4 BE 11k HT2@ 2412 Vert
85 Tested by Jude Semoma
g5
8!:
< Peak Limit (dBul/m)
3 75
@
Z
EE
55 Average Limit (dBulUim)
‘ i
o
45
4 3
=} o
35
2.31 18, 5MH=z/ 2.415
Frequency (GHz)
Fonge (6z) Dot REU UL g Typ Sueep Pts ¥5ups/Mode  Position Forge (@) Tt U B g Tip Sueep Fls Fupsifiade  Fosition
DTS 2.4 BE 11b HT2A U 2412 dat 38915 27 Mar 2014 Rev 9.5 A9 May 2614
VERTICAL DATA
Marker Frequency Meter Det AF 1862 Amp/Cbi/Fit DC Corr (dB) Corrected Average Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) r/Pad (dB) Reading Limit (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dBuV/m) (dBuV/m)
1 *2.39 40.53 PK 31.8 -24.9 0 47.43 - - 74 -26.57 116 186 \
2 *2.374 42.49 PK 31.7 -24.9 0 49.29 - - 74 -24.71 116 186 \
3 *2.39 30.51 RMS 31.8 -24.9 0 37.41 54 -16.59 - - 116 186 \
4 *2.379 30.94 RMS 31.8 -24.9 0 37.84 54 -16.16 - - 116 186 \2
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REPORT NO: 15120187-E4 DATE: MARCH 18, 2015
MODEL NUMBER: LG-VW820, VW820, LGVW820 FCC ID: ZNFVW820

AUTHORIZED BANDEDGE (HIGH CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

UL Fremont - Chomber G 5 Mar 2815 09:37:23

Restricted Bondedge

- Project Number 151128187
I Client LG Electronice
ComfigiEUT + Chorger + Headsst
Mode:DTS 2.4 BE 11k HTZ2@ 2462 Horz
185 Tested by Jude Semone

a5
V\\\

a5

\‘\ Feak Limit [dBuU/

E
~ 1
37
Jii]
Z
65
\\ Average Limit (dBul/m)
55
\\ s TMW TRVOUIPN WRPRRITN T “M”MWMWWMWM“ L AN hS A i
4': vf\
3 . .
35 . ;
2.46 18, 3MHz/ 2.563
Frequency (GHz)
Ranoe (G) bt B U Ao Tw Swep  Pio fgefods  Poaition Farge @) Dt W W R T Swep  Plo s Positian
1:2.46-2 563 PERC MCEB) M P RglRNS)  AdtoiCpled  EBB1  TnMH 264 depe 226 on | 2:2.46-0.563 AER -G Pur woRHS)  WuiorCpled B3I TNTAUE 284 degs 226 on
DTS 2.4 BE I1b HT28 H 2462 dot 38915 27 Mar 2014 Rov 9.5 B9 Moy 2814
HORIZONTAL DATA
Marker Frequency Meter Det AFT862 Amp/CbI/Flt | DCCorr(dB) | Corrected Average Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) r/Pad (dB) Reading Limit (dB) (dBuv/m) (dB) (Degs) (em)
(dBuv) (dBuV/m) (dBuV/m)
1 *2.484 414 PK 32 -24.9 0 485 - - 74 -25.5 284 226 H
2 *2.488 43.54 PK 32 -24.9 0 50.64 - - 74 -23.36 284 226 H
3 *2.484 31.02 RMS 32 -24.9 0 38.12 54 -15.88 - - 284 226 H
4 *2.484 31.73 RMS 32 -24.9 0 38.83 54 -15.17 - - 284 226 H
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REPORT NO: 15120187-E4 DATE: MARCH 18, 2015
MODEL NUMBER: LG-VW820, VW820, LGVW820 FCC ID: ZNFVW820

VERTICAL PEAK AND AVERAGE PLOT

\EEUL Fremont - Chamber G 5 Mar 2815 B9:47:24
Restricted Bandedge
= Project Numker; 151128187
I ClisntilG Electronics
Config EUT + Charger + Hsadsst
Mode:DTS 2.4 BE 11k HT20 2462 Vert
85 Tested by Jude Semoma
95
85
£ Peak Limit (dBulsin
5 75
@
Z
65
Averoge Limit (cBul/m)
55
2
1 o
o
a5 A ; ; : : : : ! |
o Hinl
35
2.46 18. 3MH=z/ 2.563
Frequency (GHz)
Fange (6Hz) Dot RBU VB g Typ Sueep Pt Fope/fode  Position Fange (6Hz) et fBU U fug Tip Sucep Fis  Fwpsiode  Fositian
DTS 2.4 BE 11b HT2A8 U 2462 . dat 38915 27 Mar 2014 Rev 9.5 A9 May 2614
VERTICAL DATA
Marker Frequency Meter Det AF T862 Amp/Cbl/Fit DC Corr (dB) Corrected Average Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) r/Pad (dB) Reading Limit (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dBuV/m) (dBuV/m)
1 *2.484 41.17 PK 32 -24.9 0 48.27 - - 74 -25.73 204 284 \
2 *2.492 43.24 PK 32 -24.9 0 50.34 - - 74 -23.66 204 284 \
3 *2.484 31.03 RMS 32 -24.9 0 38.13 54 -15.87 - - 204 284 \
4 2.523 313 RMS 32 -24.9 0 38.4 54 -15.6 - - 204 284 \2
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REPORT NO: 15120187-E4

MODEL NUMBER: LG-VW820, VW820, LGVW820

DATE: MARCH 18, 2015

FCC ID: ZNFVW820

HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL HORIZONTAL

=]

‘ 15UL Fremont — Chamber G 4 Mor 2815 15:87: 36
Rodioted Emissions 3-Meters
Project Number: 15128187
185 Client:LG Electronics
Canfig!EUT + Chorger + Headset
Mode:DTS 2.4 HARM 11k HT28 2412
o5 Tested by Jude Senana
85
Peok Limit CdBul/m)
75
s
3
=4 65
o
o
— Avg Limit (dBul/md
55
A
45 | =S oy
M L Lk | Ll
35 — e i ‘HW— st
25
1 [z
Frequency (GHz)
Ronge (GHz) et REW UBI fwg Tp Sueep Ptz fwpsrfode  Poaltion Range CGHz) Ot FEU VB g Tup Sucep Pls  4Swpsifode  Fasition
1113 PEAK  1M(-GdB) 3Bk Pur AvglRHS) Auto/Cpled  BEAT  Inf/MAKH B-3blcdege H| 3:3-18 FEAK  IMC-EdB) 33k Pur Rwg(RHS) Auta/lpled 18k Inf/MAKH G-36Bdegs H
DTS 2.4 HARM f1b HT2B_2412.dat 38515 7 Jul 26814

Rev 9.5 B9 May 2814

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least

20dB below the specification limit.
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REPORT NO: 15120187-E4 DATE: MARCH 18, 2015
MODEL NUMBER: LG-VW820, VW820, LGVW820 FCC ID: ZNFVW820

LOW CHANNEL VERTICAL

UL Fremont - Chomber G 4 Mar 2815 15:87:36

115
Rodioted Emissions 3-Meters
Project Number: 15128187
185 Client:LG Electronics
ConfigEUT + Chorger + Headset
Mode:DTS 2.4 HARM 11k HT28 2412
95 Teated by Jude Semana
85
Peak Limit (cdBul/m)
75
=
~
3 65
@
o
~ Avg Limit (dBuU/m2
55
45
6
@ o
El
35 J
25
1 18 18
Frequency (GHz)
Range (GHz) Tt FBW VBl g Top Sueep Pte  Wawpsrfode  Poaition Range (Ghz) ot FEN VRl g Top Sueep Pl ASwpsifiode  Pasition
DTS 2.4 HARM 1lk HT28 2412 doat 38915 7 Jul 2814 Rev 9.5 B9 May 2814

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least
20dB below the specification limit.
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REPORT NO: 15120187-E4 DATE: MARCH 18, 2015
MODEL NUMBER: LG-VW820, VW820, LGVW820 FCC ID: ZNFVW820

LOW CHANNEL DATA

TRACE MARKERS
Marker Frequency Meter Det AF T862 Amp/Cbl/Fitr DC Corr (dB) Corrected Avg Limit Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) /Pad (dB) Reading (dBuVv/m) (dB) (dBuV/m) (dB) (Degs) (cm)
(dBuv) (dBuV/m)
1 *1.371 36.05 PK 286 -25.8 0 38.85 - - 74 -35.15 0-360 201 H
3 *3.953 33.73 PK 333 -33.2 0 33.83 - - 74 -40.17 0-360 201 H
4 *4.824 3491 PK 34.1 -33 0 36.01 - - 74 -37.99 0-360 101 \%
6 *15.673 28.83 PK 40.1 -27.5 0 41.43 - - 74 -32.57 0-360 101 \
2 2.175 36.42 PK 314 -25.1 0 42.72 - - - - 0-360 101 H
5 9.647 334 PK 36.9 -28 0 423 - - - - 0-360 101 \
PK - Peak detector
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REPORT NO: 15120187-E4

MODEL NUMBER: LG-VW820, VW820, LGVW820

DATE: MARCH 18, 2015

FCC ID: ZNFVW820

MID CHANNEL HORIZONTAL

18

| 15UL Fremont - Chamber G 4 Mar 2815 14:53:35
Rodioted Emissions 3-Meters
Project Number: 15128187
185 Client:LG Electronics
ConfigEUT + Chorger + Headset
Mode:DTS 2.4 HARM 11k HT28 2437
95 Teated by Jude Semana
85
Peak Limit (cdBul/m)
75
=
~
3 65
@
o
~ Avg Limit (dBuU/m2
55
45
WWMW 3
2
B e nad el M‘.:MM
25
1 18
Frequency (GHz)
Range (GHz) ot FBW VBl g Top Sueep Pte  Wiwpsrfode  Poaition Range (Ghz) 0ot FEN VRl g Top Sueep Pio  ASwpsifiode  FPasition
113 PEAK  1M(-GdB) 3Bk Pur AvglRHS) Auto/Cpled  BEAT  Inf/MAXH B-3bAdegs H| 3:3-18 FEAK  IMC-BdBY 3@k Pur Awg(RHS) Auta/lpled 18k Inf/MAKH B-3Afdags H
DTS 2.4 HARM 1lk HT28 2437 doat 38915 7 Jul 2814

Rev 9.5 B9 Moy 2814

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least

20dB below the specification limit.
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REPORT NO: 15120187-E4 DATE: MARCH 18, 2015
MODEL NUMBER: LG-VW820, VW820, LGVW820 FCC ID: ZNFVW820

MID CHANNEL VERTICAL

UL Fremont - Chomber G 4 Mar 2815 14:53:35

115
Rodioted Emissions 3-Meters
Project Number: 15128187
185 Client:LG Electronics
ConfigEUT + Chorger + Headset
Mode:DTS 2.4 HARM 11k HT28 2437
95 Teated by Jude Semana
85
Peak Limit (cdBul/m)
75
=
~
3 65
@
o
~ Avg Limit (dBuU/m2
55
=
45 4 o
=
35 =
25
1 18 18
Frequency (GHz)
Range (GHz) Tt FBW VBl g Top Sueep Pte  Wawpsrfode  Poaition Range (Ghz) ot FEN VRl g Top Sueep Pl ASwpsifiode  Pasition
DTS 2.4 HARM 1lk HT28 2437 doat 38915 7 Jul 2814 Rev 9.5 B9 May 2814

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least
20dB below the specification limit.
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REPORT NO: 15120187-E4 DATE: MARCH 18, 2015
MODEL NUMBER: LG-VW820, VW820, LGVW820 FCC ID: ZNFVW820

MID CHANNEL DATA

TRACE MARKERS
Marker Frequency Meter Det AF T862 Amp/Cbl/Fitr DC Corr (dB) Corrected Avg Limit Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) /Pad (dB) Reading (dBuVv/m) (dB) (dBuV/m) (dB) (Degs) (cm)
(dBuv) (dBuV/m)

1 *1.369 36.72 PK 286 -25.9 0 39.42 - - 74 -34.58 0-360 100 H

3 *15.826 29.48 PK 403 -27.4 0 4238 - - 74 -31.62 0-360 101 H

4 *2.211 35.73 PK 315 -25.1 0 42.13 - - 74 -31.87 0-360 101 \%

5 *3.885 34.38 PK 33.2 -33.9 0 33.68 - - 74 -40.32 0-360 201 \

2 *4.874 34.99 PK 34.1 -33.1 0 35.99 - - 74 -38.01 0-360 101 H

6 9.748 34.01 PK 37 -27.8 0 43.21 - - - - 0-360 101 \
PK - Peak detector
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REPORT NO: 15120187-E4

MODEL NUMBER: LG-VW820, VW820, LGVW820

DATE: MARCH 18, 2015

FCC ID: ZNFVW820

HIGH CHANNEL HORIZONTAL

UL Fremont - Chomber G

4 Mar 2815 15:19:22

115
Rodioted Emissions 3-Meters
Project Number: 15128187
185 Client:LG Electronics
ConfigEUT + Chorger + Headset
Mode:DTS 2.4 HARM 11k HT28 2462
95 Teated by Jude Semana
85
Peak Limit (cdBul/m)
75
=
=
3 65
@
]
~ Avg Limit (dBuU/m2
55
45
MWMW 3
35 g ";'M’.MM'MW
25

Frequency (GHz)

2]

18

Ronge (GHz)

et REW VBl A Tp
1:1-3 PERK  IMC-GoB) 3Bk Pur AvgiRHS)

Suemp Fte  Wwpsfode  Position
futo/Cpled  BOA1  Inf/MAXH  B-360ckgs H| 3:3-18

Range CGHz) et REU VB g Tup
- PEAK  IMC-BdB) 3Bk Pur AvglRHS)

Sueep Ple  45wpsitode  Fasition
futo/Cpled 18k InfMAH  B-36Bdegs H

DTS 2.4 HARM 11k HT2B 2462 . dat 38915 7 Jul 2814

Rev 9.5 B9 Moy 2814

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least

20dB below the specification limit.
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REPORT NO: 15120187-E4 DATE: MARCH 18, 2015
MODEL NUMBER: LG-VW820, VW820, LGVW820 FCC ID: ZNFVW820

HIGH CHANNEL VERTICAL

UL Fremont - Chomber G 4 Mar 2815 15:19:22

115
Rodioted Emissions 3-Meters
Project Number: 15128187
185 Client:LG Electronics
ConfigEUT + Chorger + Headset
Mode:DTS 2.4 HARM 11k HT28 2462
95 Teated by Jude Semana
85
Peak Limit (cdBul/m)

75
=
~
3 65
@
o
~ Avg Limit (dBuU/m2

55

45

g
5
35 3 S
25
1 18 18
Frequency (GHz)
Range (GHz) Tt FBW VBl g Top Sueep Pte  Wawpsrfode  Poaition Range (Ghz) ot FEN VRl g Top Sueep Pl ASwpsifiode  Pasition
DTS 2.4 HARM 1lk HT28 2462 doat 38915 7 Jul 2814 Rev 9.5 B9 May 2814

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least
20dB below the specification limit.
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REPORT NO: 15120187-E4 DATE: MARCH 18, 2015
MODEL NUMBER: LG-VW820, VW820, LGVW820 FCC ID: ZNFVW820

HIGH CHANNEL DATA

TRACE MARKERS
Marker Frequency Meter Det AF T862 Amp/Cbl/Fitr DC Corr (dB) Corrected Avg Limit Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) /Pad (dB) Reading (dBuV/m) (dB) (dBuV/m) (dB) (Degs) (cm)
(dBuV) (dBuV/m)

1 *1.231 36 PK 29.1 -26 0 39.1 - - 74 -34.9 0-360 100 H

3 *7.566 31.79 PK 35.6 -30.3 0 37.09 - - 74 -36.91 0-360 201 H

4 *3.767 34.19 PK 329 -32.4 0 34.69 - - 74 -39.31 0-360 201 \%

5 *4.924 36.07 PK 34.1 -33.1 0 37.07 - - 74 -36.93 0-360 201 \

6 *12.064 28.93 PK 38.8 -27 0 40.73 - - 74 -33.27 0-360 101 \

2 2.198 35.76 PK 315 -25.1 0 42.16 - - - - 0-360 100 H
PK - Peak detector
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REPORT NO: 15120187-E4 DATE: MARCH 18, 2015
MODEL NUMBER: LG-VW820, VW820, LGVW820 FCC ID: ZNFVW820

9.2.2. TX ABOVE 1 GHz 802.11g MODE IN THE 2.4 GHz BAND

RESTRICTED BANDEDGE (LOW CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

\EEUL Fremont - Chamber G 5 Mar 2815 7#9:56:39
Restricted Bondedge
- Project Number 151128187
I Client:LG Electronics
Config:EUT + Charger + Headsst
Moce:DTS 2.4 BE 11g HT28 2412 Horz
185 Tested by:Jude Semana
g5 b
85 e e
< Peak Limit (dBull/m) )//
3 75
3
Q
&
65 V/ /
s fverege Linit (dBul/m) . /',
A AN A AN YO o s s S /
ﬂ'?’
4 M
i
35
2. 31 18, 5MHz/ 2.415
Frequency (GHz)
Range (GHz) et FEU W g Typ Susep Fts  faups/fods  Position Fange (GHz) Det  REU B fug Typ Susep Fis  Fsups/fade  Fositian
12312415 PEAC IMCED) M Pur fg(RIS)  Aoo/Cpled OB Ini/MUH 258 degs 192 cn | 22312415 WER NGB I Pur WolRS)  MutofCpled Q1 1BMTAUG 258 dega 192 cn H
DTS 2.4 BE 11g _HT28 H 2412 .dat 38915 27 Mar 2814 Rev 5.5 B3 Moy 2814
HORIZONTAL DATA
Marker Frequency Meter Det AFT862 Amp/ChI/Fit | DC Corr (dB) Corrected Average Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) r/Pad (dB) Reading Limit (d8) (dBuv/m) (d8) (Degs) (em)
(dBuv) (dBuv/m) (dBuv/m)
1 *2.39 43.44 PK 31.8 -24.9 0 50.34 - - 74 -23.66 258 192 H
2 *2.39 45.31 PK 31.8 -24.9 0 52.21 - - 74 -21.79 258 192 H
3 *2.39 31.52 RMS 31.8 -24.9 0 38.42 54 -15.58 - - 258 192 H
4 *2.36 32.57 RMS 317 -25 0 39.27 54 -14.73 - - 258 192 H
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REPORT NO: 15120187-E4 DATE: MARCH 18, 2015

MODEL NUMBER: LG-VW820, VW820, LGVW820 FCC ID: ZNFVW820
VERTICAL PEAK AND AVERAGE PLOT
‘EEUL Fremont - Chamber G 5 Mar 2815 a1 17
Restricted Bandedge
= Project Numker; 151128187
I ClisntilG Electronics
Config EUT + Charger + Hsadsst
Mode:DTS 2.4 BE 11g HT2@ 2412 Vert
85 Tested by Jude Semana
g5
8!:
< Peak Limit (dBul/m)
3 75
@
Z
EE ,,,,,
55 Average Limit (dBulUim)
9
O
45
35
2.31 18, 5MH=z/ 2.415
Frequency (GHz)
Fonge (6z) Dot REU UL g Typ Sueep Pts ¥5ups/Mode  Position Forge (@) Tt U B g Tip Sweep  Fls  Fwpsfode  Fosition
DTS 2.4 BE 11g HT28 U 2412 dat 38915 27 Mar 2014 Rev 9.5 A9 May 2614
VERTICAL DATA
Marker Frequency Meter Det AF 1862 Amp/Cbi/Fit DC Corr (dB) Corrected Average Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) r/Pad (dB) Reading Limit (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dBuV/m) (dBuV/m)
1 *2.39 41.74 PK 31.8 -24.9 0 48.64 - - 74 -25.36 206 302 \
2 *2.39 44.69 PK 31.8 -24.9 0 51.59 - - 74 -22.41 206 302 \
3 *2.39 30.84 RMS 31.8 -24.9 0 37.74 54 -16.26 - - 206 302 \
4 *2.39 32.1 RMS 31.8 -24.9 0 39 54 -15 - - 206 302 \
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REPORT NO: 15120187-E4 DATE: MARCH 18, 2015
MODEL NUMBER: LG-VW820, VW820, LGVW820 FCC ID: ZNFVW820

AUTHORIZED BANDEDGE (HIGH CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

‘EEUL Fremont - Chomber G 5 Mar 2815 19:19:85
Restricted Bandedge
= Project Number:1351120187
I Client:LG Electronics
Config EUT + Charger + Hsadsst
Mode:DTS 2.4 BE 11g HT2@ 2462 Horz
| @5 Tested by Jude Semanc
95
- \
< \ Peck Limit (cdBuU/h)
= 75 \
5
@
Z
&5 \1 \h
\ Averags Limit (dBul/m)
55
M kil O OTINPRRIT T ¥ o
" \ T T " A R b A
o,
35 ‘
2.46 18. 3MH=z/ 2.563
Frequency (GHz)
Range (61 Dot REU Vg Top Sueen Pt Twpe/ode  Pasition Range (@1 et BN Tl feg Top Sueep Pis  Fapsffade  Fositian
1:2.46-2.563 PEAK  IM(-GoB) M Pur AuglRHS) Auto/Cpled 801 Inf/MAXH 237 dege 281 om H| 2:2.46-2.53 AUER  THC-6dE) M Pur feg(RMI) futo/Cpled  8EA1  100/TAUG 237 dega 281 cm H
DTS 2.4 BE 11g HT28 H 2462 . dat 38915 27 Mar 2014 Rev 9.5 A9 May 2614
HORIZONTAL DATA
Marker Frequency Meter Det AF T862 Amp/CbI/Fit DC Corr (dB) Corrected Average Margin Peak Limit PK Margin ‘Azimuth Height Polarity
(GHz) Reading (dB/m) r/Pad (dB) Reading Limit (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m) (dBuv/m)
1 *2.484 42.21 PK 32 -24.9 0 49.31 - - 74 -24.69 237 281 H
2 *2.484 45.62 PK 32 -24.9 0 52.72 - - 74 -21.28 237 281 H
3 *2.484 31.89 RMS 32 -24.9 0 38.99 54 -15.01 - - 237 281 H
4 *2.484 32.15 RMS 32 -24.9 0 39.25 54 -14.75 - - 237 281 H
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REPORT NO: 15120187-E4 DATE: MARCH 18, 2015

MODEL NUMBER: LG-VW820, VW820, LGVW820 FCC ID: ZNFVYW820
VERTICAL PEAK AND AVERAGE PLOT
| EEUL Fremont - Chamber G 5 Mar 2815 18:27:81
Restricted Bandedge
= Project Numker; 151128187
I ClisntilG Electronics
Config EUT + Charger + Hsadsst
Mode:DTS 2.4 BE 11g HT2@ 2462 Vert
85 Tested by Jude Semana
95
85
£ Peak Limit (dBulsin
5 75
@
Z
B
Averoge Limit (cBul/m)
55
B
(s}
a5 ; ; ! : s !
7 : : : : :
(=2
35
2.46 18. 3MH=z/ 2.563
Frequency (GHz)
Fange (6Hz) Dot RBU VB g Typ Sueep Pt Fope/fode  Position Fange (6Hz) et fBU U fug Tip Sucep Fis  Fowpsiode  Fositian
DTS 2.4 BE 11g HT28 U 2462 dat 38915 27 Mar 2014 Rev 9.5 A9 May 2614
VERTICAL DATA
Marker Frequency Meter Det AF T862 Amp/Cbl/Fit DC Corr (dB) Corrected Average Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) r/Pad (dB) Reading Limit (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dBuV/m) (dBuV/m)
1 *2.484 41.35 PK 32 -24.9 0 48.45 - - 74 -25.55 202 285 \
2 *2.484 44.94 PK 32 -24.9 0 52.04 - - 74 -21.96 202 285 \
3 *2.484 31.65 RMS 32 -24.9 0 38.75 54 -15.25 - - 202 285 \
4 *2.484 32.17 RMS 32 -24.9 0 39.27 54 -14.73 - - 202 285 \2
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REPORT NO: 15120187-E4
MODEL NUMBER: LG-VW820, VW820, LGVW820

DATE: MARCH 18, 2015

FCC ID: ZNFVW820

HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL HORIZONTAL

185

a5

85

75

65

CdBul/my

55

45

35

25

DTS 2.4 H

UL Fremont - Chomber G

4 Mor 2815 15:31:44

Project Number: 15128187

Client:LG Electronics
Canfig!EUT + Chorger + Headset

Rodioted Emissions 3-Meters

Mode:DTS 2.4 HARM 11g HT2B8 2412

Teated by Jude Semara
Peok Limit CdBul/m)
Avg Limit (dBul/md
1 S | W
b b 2 A
il o
FAITTIIT o
[IE] 18
Frequency (GHz)
Range (612 Tt R VBl Fea Ty Sweep P> WSwporfode  Position Range (GH2) Tt VU fvg Top Sucep Pis ASupoiMode  Pasition
113 PEAK IM(-GB) Bk Fur Avg(RHS)  AutodCpled OB Inf/MOXH  B-36ddkgs H| 3:3-18 PEAK  IH-BdB) 3« Pur Awg(RNS)  Auta/Cpled 1Bk Inf/ANH  O-3Bdegs H

ARM 11g HT28 2412 dot 38815 7 Jul 2614

Rev 9.5 B9 May 2814

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least

20dB below the specification limit.
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REPORT NO: 15120187-E4 DATE: MARCH 18, 2015
MODEL NUMBER: LG-VW820, VW820, LGVW820 FCC ID: ZNFVW820

LOW CHANNEL VERTICAL

\15UL Fremont - Chamber G 4 Mar 2815 15:31:44
Rodioted Emissions 3-Meters
Project Number: 15128187
185 Client:LG Electronics
ConfigEUT + Chorger + Headset
Mode:DTS 2.4 HARM 11g HT2D 2412
95 Teated by Jude Semara
85
Peak Limit (cdBul/m)
75
=
~
3 65
@
o
~ Avg Limit (dBuU/m2
55
>
45
? 6
(=]
35 A
o
25
1 18 18
Frequency (GHz)
Range (GHz) Tt FBW VBl g Top Sueep Pte  Wawpsrfode  Poaition Range (Ghz) ot FEN VRl g Top Sueep Pl ASwpsifiode  Pasition
DTS 2.4 HARM 11g HT28 2412 dat 38915 7 Jul 2814 Rev 9.5 B9 May 2814

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least
20dB below the specification limit.
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REPORT NO: 15120187-E4 DATE: MARCH 18, 2015
MODEL NUMBER: LG-VW820, VW820, LGVW820 FCC ID: ZNFVW820

LOW CHANNEL DATA

TRACE MARKERS
Marker Frequency Meter Det AFT862 Amp/Cbl/Fitr DC Corr (dB) Corrected Avg Limit Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) /Pad (dB) Reading (dBuV/m) (dB) (dBuV/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m)
1 *1.24 36.53 PK 29.2 -26.1 0 39.63 - - 74 -34.37 0-360 201 H
2 *4.723 3531 PK 34.1 -33.2 0 36.21 - - 74 -37.79 0-360 201 H
3 *11.751 29.66 PK 38.7 -27.3 0 41.06 - - 74 -32.94 0-360 201 H
4 *3.928 33.52 PK 333 -33.5 0 33.32 - - 74 -40.68 0-360 201 \
6 *15.898 27.82 PK 40.4 -27.4 0 40.82 - - 74 -33.18 0-360 201 \
5 9.648 35.51 PK 36.9 -27.9 0 44,51 - - - - 0-360 101 \
PK - Peak detector
RADIATED EMISSIONS
Frequenc Meter Det AF T862 Amp/Cbl/ DC Corr Corrected Avg Limit Margin Peak PK Margin Azimuth Height Polarity
y Reading (dB/m) Fltr/Pad (dB) Reading (dBuV/m) (dB) Limit (dB) (Degs) (cm)
(GHz) (dBuv) (dB) (dBuv/m) (dBuv/m)
9.648 39.39 PK2 36.9 -27.9 0 48.39 - - - - 114 132 \
9.648 31.49 MAv1 36.9 -27.9 0 40.49 - - - - 114 132 Vv
9.648 39.61 PK2 36.9 -27.9 0 48.61 - - - - 301 164 v
9.648 32.89 MAv1 36.9 -27.9 0 41.89 - - - - 301 164 v
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REPORT NO: 15120187-E4 DATE: MARCH 18, 2015

MODEL NUMBER: LG-VW820, VW820, LGVW820 FCC ID: ZNFVYW820
MID CHANNEL HORIZONTAL
‘15UL Fremont - Chamber G 4 Mar 2815 15:51:14
Rodioted Emissions 3-Meters
Project Number: 15128187
185 Client:LG Electronics
ConfigEUT + Chorger + Headset
Mode:DTS 2.4 HARM 11g HT2D 2437
95 Teated by Jude Semara
85
Peak Limit (cdBul/m)
75
=
~
3 65
3
~ Avg Limit (dBuU/m2
55
= ISR
IR Ty WW '
E: RN,
ATl
25
1 18 18
Frequency (GHz)
Range (GHz) ot FBW VBl g Top Sueep Pte  Wiwpsrfode  Poaition Range (Ghz) 0ot FEN VRl g Top Sueep Pio  ASwpsifiode  FPasition
113 PEAK  1M(-GdB) 3Bk Pur AvglRHS) Auto/Cpled  BEAT  Inf/MAXH B-3bAdegs H| 3:3-18 FEAK  IMC-BdBY 3@k Pur Awg(RHS) Auta/lpled 18k Inf/MAKH B-3Afdags H
DTS 2.4 HARM 11g HT28 2437 dat 38915 7 Jul 2814 Rev 9.5 B9 May 2814

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least
20dB below the specification limit.
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REPORT NO: 15120187-E4 DATE: MARCH 18, 2015
MODEL NUMBER: LG-VW820, VW820, LGVW820 FCC ID: ZNFVW820

MID CHANNEL VERTICAL

‘15UL Fremont - Chamber G 4 Mar 2815 15:51:14
Rodioted Emissions 3-Meters
Project Number: 15128187
185 Client:LG Electronics
ConfigEUT + Chorger + Headset
Mode:DTS 2.4 HARM 11g HT2D 2437
95 Teated by Jude Semara
85
Peak Limit (cdBul/m)
75
=
~
3 65
@
o
~ Avg Limit (dBuU/m2
55
45 5
: @ 5]
o
4
35
25
1 18 18
Frequency (GHz)
Range (GHz) Tt FBW VBl g Top Sueep Pte  Wawpsrfode  Poaition Range (Ghz) ot FEN VRl g Top Sueep Pl ASwpsifiode  Pasition
DTS 2.4 HARM 11g HT28 2437 dat 38915 7 Jul 2814 Rev 9.5 B9 May 2814

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least
20dB below the specification limit.
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REPORT NO: 15120187-E4 DATE: MARCH 18, 2015
MODEL NUMBER: LG-VW820, VW820, LGVW820 FCC ID: ZNFVW820

MID CHANNEL DATA

TRACE MARKERS
Marker Frequency Meter Det AF T862 Amp/Cbl/Fitr DC Corr (dB) Corrected Avg Limit Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) /Pad (dB) Reading (dBuV/m) (dB) (dBuV/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m)

1 *1.343 35.76 PK 28.7 -25.9 0 38.56 - - 74 -35.44 0-360 201 H

3 *3.728 32.81 PK 329 -32.2 0 33.51 - - 74 -40.49 0-360 201 H

4 *4.967 34.23 PK 34.1 -33 0 35.33 - - 74 -38.67 0-360 101 \

6 *12.136 27.96 PK 38.8 -26.9 0 39.86 - - 74 -34.14 0-360 101 \

2 2.199 35.98 PK 315 -25.1 0 42.38 - - - - 0-360 201 H

5 9.748 3335 PK 37 -27.8 0 42.55 - - - - 0-360 201 \
PK - Peak detector
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REPORT NO: 15120187-E4

MODEL NUMBER: LG-VW820, VW820, LGVW820

DATE: MARCH 18, 2015
FCC ID: ZNFVW820

HIGH CHANNEL HORIZONTAL

UL Fremont - Chomber G

4 Mar 2815 16:83:58

115
Rodioted Emissions 3-Meters
Project Number: 15128187
185 Client:LG Electronics
ConfigEUT + Chorger + Headset
Mode:DTS 2.4 HARM 11g HT2D 2462
95 Teated by Jude Semara
85
Peak Limit (cdBul/m)
75
=
~
3 65
@
o
~ Avg Limit (dBuU/m2
55
45 3
‘ WW
35 FITITITORr T Tny o
25

2] 18

Frequency (GHz)

Ronge (GHz)
1:1-3

et REW VBl A Tp Suemp Fte  Wwpsfode  Position
PERK IMC-GoB) 3Bk Pur AvgiRMS)  AuloCpled  BOAT  Inf/MAMH  B-36Adegs H

3:3-18

Range CGHz)

et REU VB g Tup
PEAK  IMC-BdB) 3Bk Pur AvglRHS)

Sueep Ple  45wpsitode  Fasition
futo/Cpled 18k InfMAH  B-36Bdegs H

DTS 2.4 HARM 11g HT2B 2462 . dat 38915 7 Jul 2814

Rev 9.5 B9 Moy 2814

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least

20dB below the specification limit.
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REPORT NO: 15120187-E4 DATE: MARCH 18, 2015
MODEL NUMBER: LG-VW820, VW820, LGVW820 FCC ID: ZNFVW820

HIGH CHANNEL VERTICAL

‘15UL Fremont - Chamber G 4 Mar 2815 16:83:58
Rodioted Emissions 3-Meters
Project Number: 15128187
185 Client:LG Electronics
ConfigEUT + Chorger + Headset
Mode:DTS 2.4 HARM 11g HT2D 2462
95 Teated by Jude Semara
85
Peak Limit (cdBul/m)
75
=
~
3 65
@
o
~ Avg Limit (dBuU/m2
55
45 =
[}
S
S 4 o)
25
1 18 18
Frequency (GHz)
Range (GHz) Tt FBW VBl g Top Sueep Pte  Wawpsrfode  Poaition Range (Ghz) ot FEN VRl g Top Sueep Pl ASwpsifiode  Pasition
DTS 2.4 HARM 11g HT28 2462 doat 38915 7 Jul 2814 Rev 9.5 B9 May 2814

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least
20dB below the specification limit.
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REPORT NO: 15120187-E4 DATE: MARCH 18, 2015
MODEL NUMBER: LG-VW820, VW820, LGVW820 FCC ID: ZNFVW820

HIGH CHANNEL DATA

TRACE MARKERS
Marker Frequency Meter Det AF T862 Amp/Cbl/Fitr DC Corr (dB) Corrected Avg Limit Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) /Pad (dB) Reading (dBuV/m) (dB) (dBuV/m) (dB) (Degs) (cm)
(dBuv) (dBuV/m)

1 *1.359 35.94 PK 28.6 -25.9 0 38.64 - - 74 -35.36 0-360 201 H

2 *3.947 34.01 PK 333 -33.4 0 33.91 - - 74 -40.09 0-360 100 H

3 *11.969 30.28 PK 38.8 -26.1 0 42.98 - - 74 -31.02 0-360 100 H

4 *4.952 33.49 PK 34.1 -32.9 0 34.69 - - 74 -39.31 0-360 101 \

5 *8.299 31.74 PK 35.8 -30.6 0 36.94 - - 74 -37.06 0-360 201 \

6 9.847 345 PK 37.2 -28.8 0 429 - - - - 0-360 101 \
PK - Peak detector
RADIATED EMISSIONS
Frequenc Meter Det AF T862 Amp/Cbl/ DC Corr Corrected Avg Limit Margin Peak PK Margin Azimuth Height Polarity

y Reading (dB/m) Fltr/Pad (dB) Reading (dBuv/m) (dB) Limit (dB) (Degs) (cm)

(GHz) (dBuv) (dB) (dBuv/m) (dBuv/m)

9.848 39.46 PK2 37.2 -28.8 0 47.86 - - - - 120 140 v

9.848 30.49 MAv1 37.2 -28.8 0 38.89 - - - - 120 140 v
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REPORT NO: 15120187-E4 DATE: MARCH 18, 2015
MODEL NUMBER: LG-VW820, VW820, LGVW820 FCC ID: ZNFVW820

9.2.3. TX ABOVE 1 GHz 802.11n HT20 MODE IN THE 2.4 GHz BAND

RESTRICTED BANDEDGE (LOW CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

| EKUL Fremont - Chomber G 5 Mar 2815 18:35:84
Restricted Bondedge
= Project Number 151128187
I Client:LG Electronics
Config EUT + Charger + Headset
Mode:DTS 2.4 BE 11n HTZ2@ 2412 Horz
| @5 Tested by Jude Sememc
gl«_s o A " ‘M'
85 T
£ Peak Limit (dBul/m? //
> 75
5
Jin]
Z
65 }
=5 Average Limit (dBuUim) /
45 Ll ‘wm TR T Y me LlLaby WNMWW /
i
s
35
2. 31 18.5MHz/ 2.415
Frequency (GHz)
Range (62 Tot  RBU VB g Tup Sucep Pts ¥ops/fode  Position Range (6H2) et oW W g Top Sueep Pis  fowpsfade  FPositian
112,312,418 FERK IMCEB) 31 Pur Ava(RMS)  Auto/Cpled  BBB1  Dnf/MAH 259 depe 288 em H| 2:2.31-2.415 AER MC-EdE) M Pur AvglRMS)  RutosCpled B3I IBO/TAUG 260 degs 298 o H
DTS 2.4 BE 11n HT28 H 2412 dat 38915 27 Mar 2014 Rev 9.5 A9 May 2614
HORIZONTAL DATA
Marker Frequency Meter Det AF T862 Amp/Cbl/Fit DC Corr (dB) Corrected Average Margin Peak Limit PK Margin Azimuth Height Polarity
(GH2) Reading (dB/m) r/Pad (dB) Reading Limit (dB) (dBuv/m) (dB) (Degs) (em)
(dBuv) (dBuv/m) (dBuv/m)
1 *2.39 45.21 PK 31.8 -24.9 0 52.11 - - 74 -21.89 269 288 H
2 *2.389 46.87 PK 31.8 -24.9 0 53.77 - - 74 -20.23 269 288 H
3 *2.39 32.59 RMS 31.8 -24.9 0 39.49 54 -14.51 - - 269 288 H
4 *2.39 32.88 RMS 31.8 -24.9 0 39.78 54 -14.22 - - 269 288 H
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REPORT NO: 15120187-E4 DATE: MARCH 18, 2015
MODEL NUMBER: LG-VW820, VW820, LGVW820 FCC ID: ZNFVW820

VERTICAL PEAK AND AVERAGE PLOT

| EEUL Fremont - Chamber G 5 Mar 2815 18:43:15
Restricted Bandedge
= Project Numker; 151128187
I ClisntilG Electronics
Config EUT + Charger + Hsadsst
Mode:DTS 2.4 BE 11n HT2@ 2412 Vert
85 Tested by Jude Semoma
g5
8!:
< Peak Limit (dBul/m)
3 75
3
w
Z
EE
55 Average Limit (dBulUim) |
i
o
45
35
2.31 18, 5MH=z/ 2.415
Frequency (GHz)
Fonge (6z) Dot REU UL g Typ Sueep Pts ¥5ups/Mode  Position Forge (@) Tt U B g Tip Sweep  Fis  Fwpsfode  Position
DTS 2.4 BE 11n HT28 U 2412 dat 38915 27 Mar 2014 Rev 9.5 A9 May 2614
VERTICAL DATA
Marker Frequency Meter Det AF 1862 Amp/Cbi/Fit DC Corr (dB) Corrected Average Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) r/Pad (dB) Reading Limit (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dBuV/m) (dBuV/m)
1 *2.39 41.38 PK 31.8 -24.9 0 48.28 - - 74 -25.72 207 304 \
2 *2.39 44.97 PK 31.8 -24.9 0 51.87 - - 74 -22.13 207 304 \
3 *2.39 31.3 RMS 31.8 -24.9 0 38.2 54 -15.8 - - 207 304 \
4 *2.39 31.84 RMS 31.8 -24.9 0 38.74 54 -15.26 - - 207 304 \2
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REPORT NO: 15120187-E4 DATE: MARCH 18, 2015
MODEL NUMBER: LG-VW820, VW820, LGVW820 FCC ID: ZNFVW820

AUTHORIZED BANDEDGE (HIGH CHANNEL)

HORIZONTAL PEAK AND AVERAGE PLOT

| EEUL Fremont - Chomber G 5 Mar 2815 19:58:18
Restricted Bandedge
= Project Number:1351120187
I Client:LG Electronics
Config EUT + Charger + Hsadsst
Mode:DTS 2.4 BE 11n HTZ2@ 2462 Horz
| @5 Tested by Jude Semcnc
95
" S
SEW
< \ Peck Limit (cdBuU/h)
= 75
5
@
Z
&5 \ \
\\‘ Averags Limit (dBul/m)
55 L1
\ o St s o BB S S
45 ¥ v
. S
35
2.46 18. 3MH=z/ 2.563
Frequency (GHz)
Fange (6Hz) Dot RBU VB g Typ Sueep Pts ¥ps/fode  Position Range (6H2) st fBU U fvg Tip Susep Fis  Fwpsifade  Fositian
1:2,46-2.563 FEAK IMCEOE) 3 Pur AvalRMS)  Auto/Cpled  B0B1  Dnf/MAH 233 deps 226 e | 22,962,963 AER MBI Pur AvolRMS)  utosCpled B3I IBITAE 233 degs 228 o
DTS 2.4 BE 11n HT28 H 2462 . dat 38915 27 Mar 2014 Rev 9.5 A9 May 2614
HORIZONTAL DATA
Marker Frequency Meter Det AF T862 Amp/CbI/Fit DC Corr (dB) Corrected Average Margin Peak Limit PK Margin ‘Azimuth Height Polarity
(GHz) Reading (dB/m) r/Pad (dB) Reading Limit (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m) (dBuv/m)
1 *2.484 42.66 PK 32 -24.9 0 49.76 - - 74 -24.24 233 228 H
2 *2.484 46.87 PK 32 -24.9 0 53.97 - - 74 -20.03 233 228 H
3 *2.484 3217 RMS 32 -24.9 0 39.27 54 -14.73 - - 233 228 H
4 *2.484 32.62 RMS 32 -24.9 0 39.72 54 -14.28 - - 233 228 H
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REPORT NO: 15120187-E4 DATE: MARCH 18, 2015

MODEL NUMBER: LG-VW820, VW820, LGVW820 FCC ID: ZNFVYW820
VERTICAL PEAK AND AVERAGE PLOT
| EEUL Fremont - Chamber G 5 Mar 2815 18:58: 26
Restricted Bandedge
= Project Numker; 151128187
I ClisntilG Electronics
Config EUT + Charger + Hsadsst
Mode:DTS 2.4 BE 11n HT2@ 2462 Vert
85 Tested by Jude Semoma
95
85
£ Peak Limit (dBulsin
5 75
@
Z
65
Averoge Limit (cBul/m)
L
o
a5 ; ; : : ; ; |
35
2.46 18. 3MH=z/ 2.563
Frequency (GHz)
Fange (6Hz) Dot RBU VB g Typ Sueep Pt Fope/fode  Position Fange (6Hz) et fBU U fug Tip Sucep Fis  Fwpsiode  Fositian
DTS 2.4 BE 11n HT28 U 2462 dat 38915 27 Mar 2014 Rev 9.5 A9 May 2614
VERTICAL DATA
Marker Frequency Meter Det AF T862 Amp/Cbl/Fit DC Corr (dB) Corrected Average Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) r/Pad (dB) Reading Limit (dB) (dBuv/m) (dB) (Degs) (cm)
(dBuv) (dBuV/m) (dBuV/m)
1 *2.484 42.55 PK 32 -24.9 0 49.65 - - 74 -24.35 204 287 \
2 *2.484 44.85 PK 32 -24.9 0 51.95 - - 74 -22.05 204 287 \
3 *2.484 31.34 RMS 32 -24.9 0 38.44 54 -15.56 - - 204 287 \
4 *2.484 31.96 RMS 32 -24.9 0 39.06 54 -14.94 - - 204 287 \2
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REPORT NO: 15120187-E4

MODEL NUMBER: LG-VW820, VW820, LGVW820

DATE: MARCH 18, 2015

FCC ID: ZNFVW820

HARMONICS AND SPURIOUS EMISSIONS

LOW CHANNEL HORIZONTAL

UL Fremont - Chomber G

4 Mor 2815 16:21:59

115
Rodioted Emissions 3-Meters
Project Number: 15128187
185 Client:LG Electronics
Config!EUT + Charger + Headset
Mode:DTS 2.4 HARM 11n HT2B8 2412
o5 Tested by Jude Senana
85
Peok Limit CdBul/m)
75
s
3
=4 65
o
o
— Avg Limit (dBul/md
55
45 [
| ponbibiand
35 737 i u..m_mlw
" TS x.u..WW
25
1 [z 18
Frequency (GHz)
Ronge (GHz) et REW UBI fwg Tp Sueep Ptz fwpsrfode  Poaltion Range CGHz) Ot FEU VB g Tup Sucep Pls  4Swpsifode  Fasition
1113 PEAK  1M(-GdB) 3Bk Pur AvglRHS) Auto/Cpled  BEAT  Inf/MAKH B-3blcdege H| 3:3-18 FEAK  IMC-EdB) 33k Pur Rwg(RHS) Auta/lpled 18k Inf/MAKH G-36Bdegs H

DTS 2.4 HARM 1in HT2B 2412 dat 38915 7 Jul 2Bi4

Rev 9.5 B9 May 2814

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least

20dB below the specification limit.
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REPORT NO: 15120187-E4 DATE: MARCH 18, 2015
MODEL NUMBER: LG-VW820, VW820, LGVW820 FCC ID: ZNFVW820

LOW CHANNEL VERTICAL

UL Fremont - Chomber G 4 Mar 2815 16:21:59

115
Rodioted Emissions 3-Meters
Project Number: 15128187
185 Client:LG Electronics
ConfigEUT + Chorger + Headset
Mode:DTS 2.4 HARM 11n HT28 2412
95 Teated by Jude Semana
85
Peak Limit (cdBul/m)
75
=
~
3 65
@
o
~ Avg Limit (dBuU/m2
55
=
45 3 g
In]
5 d
25
1 18 18
Frequency (GHz)
Range (GHz) Tt FBW VBl g Top Sueep Pte  Wawpsrfode  Poaition Range (Ghz) ot FEN VRl g Top Sueep Pl ASwpsifiode  Pasition
DTS 2.4 HARM 1in HT28 2412 doat 38915 7 Jul 2814 Rev 9.5 B9 May 2814

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least
20dB below the specification limit.
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REPORT NO: 15120187-E4 DATE: MARCH 18, 2015
MODEL NUMBER: LG-VW820, VW820, LGVW820 FCC ID: ZNFVW820

LOW CHANNEL DATA

TRACE MARKERS
Marker Frequency Meter Det AF T862 Amp/Cbl/Fitr DC Corr (dB) Corrected Avg Limit Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) /Pad (dB) Reading (dBuV/m) (dB) (dBuV/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m)

1 *1.297 36.43 PK 29 -26 0 39.43 - - 74 -34.57 0-360 101 H

3 *4.787 34.6 PK 34.1 -33.3 0 35.4 - - 74 -38.6 0-360 100 H

4 *4.089 34.29 PK 33.4 -33 0 34.69 - - 74 -39.31 0-360 101 \

6 *12.209 28.59 PK 38.8 -26.4 0 40.99 - - 74 -33.01 0-360 201 \

2 2.136 35.76 PK 314 -25.1 0 42.06 - - - - 0-360 101 H

5 9.648 34.56 PK 36.9 -27.9 0 43.56 - - - - 0-360 101 \
PK - Peak detector
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REPORT NO: 15120187-E4

MODEL NUMBER: LG-VW820, VW820, LGVW820

DATE: MARCH 18, 2015
FCC ID: ZNFVW820

MID CHANNEL HORIZONTAL

UL Fremont - Chomber G

4 Mar 2815 16:33:59

Project Number: 15128187

Rodioted Emissions 3-Meters

185 Client:LG Electronics
Canfig!EUT + Charger + Headset
Mode:DTS 2.4 HARM 11n HT28 2437
o5 Tested by:Jude Sencra
85
Peak Limit (cdBul/m)
75
=
~
3 65
o
o
— Avg Limit (dBul/md
55

35

45 )
RO oy

25

1 ERPRIRAP #7
i P A
p
] 18
Frequency (GHz)
Range (62 Tt B Ul fea Ty Sueep Pte  Wwpsrfode  Position Range (GH2) Tt M U g Top T Fis 45upsiode  Fasition
113 PEAK  1M(-GdB) 3Bk Pur AvglRHS) Auto/Cpled  BEAT  Inf/MAXH B-3bAdegs H| 3:3-18 FEAK  IMC-BdBY 3@k Pur Awg(RHS) Auta/lpled 18k Inf/MAKH B-3Afdags H

DTS 2.4 HARM 11 HT2B 2437 . dat 38915 7 Jul 2814

Rev 9.5 B9 Moy 2814

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least

20dB below the specification limit.
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REPORT NO: 15120187-E4 DATE: MARCH 18, 2015
MODEL NUMBER: LG-VW820, VW820, LGVW820 FCC ID: ZNFVW820

MID CHANNEL VERTICAL

UL Fremont - Chomber G 4 Mar 2815 16:33:59

115
Rodioted Emissions 3-Meters
Project Number: 15128187
185 Client:LG Electronics
ConfigEUT + Chorger + Headset
Mode:DTS 2.4 HARM 11n HT28 2437
95 Teated by Jude Semana
85
Peak Limit (cdBul/m)
75
=
~
3 65
@
o
~ Avg Limit (dBuU/m2
55
=
45 2
4
© [=:
35 =
25
1 18 18
Frequency (GHz)
Range (GHz) Tt FBW VBl g Top Sueep Pte  Wawpsrfode  Poaition Range (Ghz) ot FEN VRl g Top Sueep Pl ASwpsifiode  Pasition
DTS 2.4 HARM 1in HT28 2437 dat 38915 7 Jul 2814 Rev 9.5 B9 May 2814

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least
20dB below the specification limit.
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REPORT NO: 15120187-E4 DATE: MARCH 18, 2015
MODEL NUMBER: LG-VW820, VW820, LGVW820 FCC ID: ZNFVW820

MID CHANNEL DATA

TRACE MARKERS
Marker Frequency Meter Det AF T862 Amp/Cbl/Fitr DC Corr (dB) Corrected Avg Limit Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) /Pad (dB) Reading (dBuV/m) (dB) (dBuV/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m)

4 *1.325 35.59 PK 28.8 -26 0 38.39 - - 74 -35.61 0-360 101 \

1 *3.934 34.23 PK 333 -33.4 0 34.13 - - 74 -39.87 0-360 101 H

2 *7.632 3211 PK 35.7 -30.9 0 36.91 - - 74 -37.09 0-360 201 H

5 *4.967 33.86 PK 34.1 -33 0 34.96 - - 74 -39.04 0-360 201 \

6 9.748 34.42 PK 37 -27.8 0 43.62 - - - - 0-360 101 \

3 15.274 30.39 PK 39.8 -27.5 0 42.69 - - - - 0-360 201 H
PK - Peak detector
RADIATED EMISSIONS
Frequenc Meter Det AF T862 Amp/Cbl/ DC Corr Corrected Avg Limit Margin Peak PK Margin Azimuth Height Polarity

y Reading (dB/m) Fltr/Pad (dB) Reading (dBuV/m) (dB) Limit (dB) (Degs) (cm)

(GHz) (dBuv) (dB) (dBuV/m) (dBuV/m)

9.748 39.81 PK2 37 -27.8 0 49.01 - - - - 114 143 \

9.748 30.48 MAv1 37 -27.8 0 39.68 - - - - 114 143 \
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REPORT NO: 15120187-E4 DATE: MARCH 18, 2015

MODEL NUMBER: LG-VW820, VW820, LGVW820 FCC ID: ZNFVYW820
HIGH CHANNEL HORIZONTAL
11I:UL Fremont - Chamber G 4 Mar 2815 16:508:49
Rodioted Emissions 3-Meters
Project Number:151208187
185 Cliane L6 Eloctronics
Config:EUT + Charger + Headset
Mode:DTS 2.4 HARM 11n HT28 2462
95 Tested by:Jude Semana
8|:
Peak Limit (dBulU/m)
75
e
~
S Avg Limit (dBul/m)
5|:
45 Pl
| i o o W
oy
o5
1 18 18
Frequency (GHz)
Ronge (6Hz) Dot RO W fvg Typ Sueep Pis  Soups/fode  Fosition Ronge (GHi) Dot VB fvg Typ Snoep Pts  Fups/Mods  Fosition
1:1-3 PERK  INC-GB) Bk Pur Avg(RMS)  Auto/Cpled 6OBI  InfMAXH  DB-36degs H | 3:3-18 PEAK  1H(-68) 3k Pur AvglRHS)  Auto/Cpled 18k  Inf/MAXH  B-3Bdegs H
FCC Part!5 Subport C 2408MHz Spurious Emissions with Average Scan.TST 38915 7 Jul 2814 Rev 9.5 22 Jul 20814

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least
20dB below the specification limit.
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REPORT NO: 15120187-E4 DATE: MARCH 18, 2015
MODEL NUMBER: LG-VW820, VW820, LGVW820 FCC ID: ZNFVW820

HIGH CHANNEL VERTICAL

UL Fremont - Chamber G 4 Mar 2815 16:508:49
Rodioted Emissions 3-Meters

- Project Number: 15128187
1 Client:LG Electronics

Config EUT + Charger + Headset
Mode DTS 2.4 HARM 11n HT28 2462

11

95 Tested by:Jude Semana
a5
Peak Limit (dBulU/m)

75
e
3 5
3 6
@
<
~ Avg Limit (dBul/m)

55

45

6
Q [}
4
35 @
25
1 18 18
Frequency (GHz)
Range (6Hz) Det, REU UBW fvg Typ Sueep Pts  #Sups/Mode Position Range (GHz) Det. RBU UBW fvg Typ Sueep Pts  Sups/Made Position
FCC Part!5 Subport C 2408MHz Spurious Emissions with Average Scan.TST 38915 7 Jul 2814 Rev 9.5 22 Jul 2814

Note: Emission was scanned up to 26GHz; No emissions were detected above the noise floor which was at least
20dB below the specification limit.

Page 51 of 56

UL VERIFICATION SERVICES INC. FORM NO: CCSUP4701lI
47173 BENICIA STREET, FREMONT, CA 94538, USA TEL: (510) 771-1000 FAX: (510) 661-0888
This report shall not be reproduced except in full, without the written approval of UL Verification Services Inc.




REPORT NO: 15120187-E4 DATE: MARCH 18, 2015
MODEL NUMBER: LG-VW820, VW820, LGVW820 FCC ID: ZNFVW820

HIGH CHANNEL DATA

TRACE MARKERS
Marker Frequency Meter Det AF T862 Amp/Cbl/Fitr DC Corr (dB) Corrected Avg Limit Margin Peak Limit PK Margin Azimuth Height Polarity
(GHz) Reading (dB/m) /Pad (dB) Reading (dBuV/m) (dB) (dBuV/m) (dB) (Degs) (cm)
(dBuv) (dBuv/m)

1 *1.396 35.59 PK 284 -25.8 0 38.19 - - 74 -35.81 0-360 201 H

3 *4.097 33.92 PK 33.4 -33.2 0 34.12 - - 74 -39.88 0-360 101 H

4 *4.972 33.88 PK 34.1 -33 0 34.98 - - 74 -39.02 0-360 201 \

6 *11.959 28.28 PK 38.8 -26 0 41.08 - - 74 -32.92 0-360 101 \

2 2.181 36.15 PK 314 -25.1 0 42.45 - - - - 0-360 201 H

5 9.847 33.84 PK 37.2 -28.8 0 42.24 - - - - 0-360 101 \
PK - Peak detector
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REPORT NO: 15120187-E4

DATE: MARCH 18, 2015

MODEL NUMBER: LG-VW820, VW820, LGVW820

FCC ID: ZNFVW820

9.3. TRANSMITTER BELOW 1 GHz
SPURIOUS EMISSIONS 30 TO 1000 MHz (WORST-CASE CONFIGURATION, HORIZONTAL)

HORIZONTAL PLOT

9:UL Fremont,5m Chamber A

18 Mar 2815 21:42:46

Project Number:15I128187

Rodioted Emissions - 3 Meters

85 Client:LG
Config:EUT w/Chargert Headset
Mode:DTS 11b BL1G 2437

75 Tested by:0. Stoelting

65

51:

45
PR Tt apul7/my

CdBul/m)

35

Frequency (MHz)

1066

Range CHHz) Det 80 VBl fvg Top Sucep Ple  #5ups/Mode  Position Renge (W) Det  REW B fvg Typ Sueep
1:36-208 PEAK  12Bk(-608) 1M  LogFurlliden) .BAIs/MHz 4881 Inf/MAXH  B-38degs H| 3:286-1080 PEAK  128k(-68) 1N Log-Pur(Uideo) .881s/MHz

Pts #Sups/fode  Positian
801 Inf/MAXH  B-368degs H

FCC Part 15 Subpart C 38-1808MHz . TST 38915 15 Jul 2814

Rev 9.5 22 Jul 2814
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REPORT NO: 15120187-E4 DATE: MARCH 18, 2015
MODEL NUMBER: LG-VW820, VW820, LGVW820 FCC ID: ZNFVW820

SPURIOUS EMISSIONS 30 TO 1000 MHz (WORST-CASE CONFIGURATION, VERTICAL)

VERTICAL PLOT

9:UL Fremont,5m Chamber A 18 Mor 2815 21:42.46
Rodioted Emissions - 3 Meters
Project Number:15128187
85 Cl \int?LG
Config:EUT w/Charger+ Headset
Mode:DTS 11k BL1G 2437
75 Tested by:0. Stoelting
61:
51:
2 ]
~
= 45 PR T CEBUY /Y J
m
S
35 6
[m]
5
. 2 2 13
o [)
11
15 o
30 180 zlz)%)
Frequency (MHz)
Range (NHz) Det R UBL g Typ Sueep Pis  #Sups/Mode  Position Ronge (tHz) Det  RBW W Avg Tup Suacp Pts #5ups/fode  Position
FCC Part 15 Subpart C 38-1888MHz.TST 39915 15 Jul 2814 Rev 9.5 22 Jul 2014
Below 1GHz Data
Marker Frequency Meter Det AF T130 Amp/Cbl Corrected QPk Limit Margin Azimuth Height Polarity
(MHz) Reading (dB/m) (dB/m) Reading (dBuVv/m) (dB) (Degs) (cm)
(dBuv) (dBuVv/m)
3 *108.2425 43.32 PK 12.2 -30.5 25.02 43.52 -18.5 0-360 200 H
6 *114.8725 50.77 PK 13.3 -30.5 33.57 43.52 -9.95 0-360 101 Vv
7 *170.7175 40.86 PK 11.7 -30.1 22.46 43.52 -21.06 0-360 101 Vv
11 *248.2 33.31 PK 114 -29.7 15.01 46.02 -31.01 0-360 200 Vv
1 36.4175 39.69 PK 16.7 -31.2 25.19 40 -14.81 0-360 200 H
5 38.7125 43.16 PK 15.1 -31.1 27.16 40 -12.84 0-360 101 \
2 84.9525 53.43 PK 7.3 -30.7 30.03 40 -9.97 0-360 200 H
4 177.3475 41 PK 11.5 -30.1 22.4 43.52 -21.12 0-360 200 H
8 209.5 36.49 PK 10.4 -29.9 16.99 43.52 -26.53 0-360 101 H
12 335.9 40.11 PK 13.9 -29.2 24.81 46.02 -21.21 0-360 200 \
9 392 32.25 PK 15 -29.1 18.15 46.02 -27.87 0-360 101 H
13 758.6 30.36 PK 20.8 -28.1 23.06 46.02 -22.96 0-360 300 \
10 838.1 31.93 PK 21.6 -27.8 25.73 46.02 -20.29 0-360 101 H
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